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MATERIAL TESTED:

Material submitted by Crane Composites, Inc., Florence, KY was identified and
described by the client as:

0.090 in. thick FTSTF FRP
The material was provided 24 in. wide x 8 ft.
The tests were conducted by placing the material in the furnace end to end, and

butted tightly together to achieve the required 24 lineal feet.

METHOD OF SUPPORT:

A continuous length of 2.0 in. hexagonal poultry netting was placed atop 1/4” dia.
steel rods spaced 24 in. on center. The test samples were placed over the
netting, end to end, and butted tightly together to achieve the required 24 lineal
feet

LID PROTECTION:

1/4 in. thick non- combustible fiber reinforced cement board was placed over the
test specimen as lid protection.

RESULTS:

The results can be found on page 3 of this report.



'0G Iseieau ay) 0} papunol ‘00z Jo ssaoxe ul padojeaag axows G Jo ajdinw
1saieau ayj 0} papunos ‘(sjsa) adiynw Jo synsal ayj jo abeiane Jo) Jnsal sy si xapu| padojenaq axows/peaids awe| ,

05¥-0 002-9L wJu SSY12
050 5.-92 «8. SSY10
057-0 Gz> WV SSYT10
1as Isd NOLLYDI4ISSY1D
[ 00¢ Syl | SO 3 3WIM | TVOIMLIWWAS | ddd  41S1d4°ul0600|
0 0 413s TVOIILININAS ayvosg INIW3O d30H04NIZY
001 00} SX03a HSINI4 ONINOOT4 VO a3y
«X3ANI » X3aNI 1¥0ddns G3s0dx3 3a1S Q31S31 Vi3IV
a34013A3A INOWS av3yds INV14 :
f
_ 60262 ] eS'Zhl | saod®3dIM | TVOIMLINAAS | dyd 41S14 Ul 060°0] b ]
GERTORENERENOIS avayds IJAV 14 1¥044dns G3S0dX3 3aIS Q31SIL IVINILVA ON IS3L
a3aLvinoivo a3ivinoivo
-S11NS3y
G jo ¢ abeg :
6002Z/ZL/01

sajisodwon auesn
L-206-H4d



FH-1902-1

Crane Composites, Inc.

10/12/2009
Page 4 of 5

MQ.N‘%NQ PRAY
L L97 : i/

...uw.\ﬁm & sa

427
ALSLL , P60
STUSAWT) 27y

| -Tob/ - HT

A

00000 000'0L  LulBoeuy AW AOLNINI
WI-OT WITIH — ¥OLdi¥os3a  SIiNn OVIL 30V

-

b =

b1

1101 ARPd M U07'A% 1 ArnTims v 1m e e



FH-1902-1

Crane Composites, Inc.

10/12/2009
Page 5 of 5

.\\\4 ‘AH QISSIANLIM
¢ i \\\
5 0z
61
8l
Ll
G6L vE z 9l
061 3 z Gl
08l 9z z [
0/l [ z £l
091 8 z [
0¥l | z 11
0zl zZs 1 0l
001 (22 b 6
08 6€ i 8
09 €€ I L
0y 82 I 9
0¢ 0z I S
0C 0l L v
0l ¥ ! £
00 95 lo Z
00 8f lo L
(14) ‘(r028) (uw) #
JONVLSIA JNIL IWIL

#£:Z2® "14 §'61 LNOYH INV 14 "XVIN

8F:  NOILINDI ‘SHHUVINTY

JHIM 8 SA0Y :1¥0ddNns 40 AOH13W
d41S14..060°0 SIVIEILYIN

dyd ATdWVS

18S-H # 1D03roud

S3ALISOdNOD 3INVHO *LN3IMD

80-¥8-3 NLSY ‘'QOHL3W 1S3L

b-206L-H4  # 1S3

600Z/9L12 aiva

("ujw) IWIL
09 oy 0z 00

08

60°¢6¢C
29091

€Syl

So e i, Al e B
av3yds 3NV 14

-03d013A3d IMONS
("Y-"uiw) IAYND IHL ¥IANN YIHY
-av3xds INVI4

Aiojesoqe
Bunsa] aJ4 | S

4,501 aang  £1 dN3lL
) H¥3LINHS
166 InLe
8667 (42) “10A SYO
0620 (0ZH "NI) 'SS3¥d SVYO
Z80°0 (0zH "NI) L4v¥a oav

, so3niog Bunsel

JON




